2070187 Turbocharger

Unit2070187Detail


 

 

Unit2070187Detail 

Num

Hot Num

Diagram No.

Name

Quantity

Vertion

Disuse Time

Unit Code

110 

1 

082V96330-0457 

SCHUTZSCHLAUCH 

001 

   

2070187 

122 

2 

080V97401-0565 

CONDUCTOR HOLDER 1-FACH DMR8-13 F M8 

002 

   

2070187 

112 

3 

082V08140-0150 

BRACKET 

001 

   

2070187 

108 

4 

082V96330-0458 

SCHUTZSCHLAUCH 

001 

   

2070187 

93 

5 

080V97401-0552 

CONDUCTOR HOLDER 2-FACH 

001 

   

2070187 

91 

6 

080V97401-0559 

CONDUCTOR HOLDER 2-FACH 

004 

   

2070187 

85 

8 

MQ6-03216-8303 

HEX BOLT M8X16-10.9-MAN183-B1 

002 

   

2070187 

116 

9 

Q40405 

Spring washer 

002 

   

2070187 

115 

10 

Q150B0512 

Bolt 

002 

   

2070187 

114 

11 

080V09413-0009 

CLOCK VALVE, PULSE VALVE 24V 

001 

   

2070187 

117 

12 

MQ4-27405-1400 

HOSE 7L-400 

001 

   

2070187 

86 

13 

080V90710-0490 

WASHER HWF 

001 

   

2070187 

96 

14 

080V97401-0557 

CONDUCTOR HOLDER EINFACH 

002 

   

2070187 

120 

16 

082V08153-5036 

PRESSURE AIR LINE F AGR 

001 

   

2070187 

98 

18 

082V08140-0160 

BRACKET F PROPORTIONER 

001 

   

2070187 

100 

19 

MQ6-03216-8303 

HEX BOLT M8X16-10.9-MAN183-B1 

003 

   

2070187 

101 

20 

080V90710-0314 

WASHER D9/19/3 

003 

   

2070187 

107 

21 

MQ6-03216-8306 

HEX BOLT M8X30-10.9-MAN183-B1 

003 

   

2070187 

103 

22 

202V25902-0103 

PROPORTIONAL VALVE FOR AGR 

001 

   

2070187 

21 

23 

MQ6-01289-0266 

HEX BOLT M 8X16-8.8-C3J 

005 

   

2070187 

22 

24 

080V90710-0314 

WASHER D9/19/3 

005 

   

2070187 

10 

25 

080V90501-0202 

Nut 

004 

   

2070187 

8 

26 

080V90201-0280 

THREADED PIN M10X63-SD HWF 

002 

   

2070187 

4 

27 

080V09901-0062 

GASKET F ABGASKLAPPE 

001 

   

2070187 

6 

28 

080V90201-0279 

THREADED PIN M10X55-SD HWF 

002 

   

2070187 

49 

29 

MQ6-71230-2102 

ELBOW UNION L8-A4C 

001 

   

2070187 

1 

30 

080V09100-7912 

Turbocharger 

001 

   

2070187 

3 

31 

MQ6-56333-1301 

TORIC SEAL 55X4 

001 

   

2070187 

19 

32 

080V09141-5034 

HEAT PROTECTION PLATE HD-ATL 

001 

   

2070187 

44 

33 

080V05704-5060 

OIL INLET PIPE HD-ATL 

001 

   

2070187 

83 

34 

MQ6-67300-0826 

FASTENING CLAMP D1- 8X15-W1-2-EPDM 

001 

   

2070187 

75 

35 

080V05740-5018 

BRACKET F OELLEITUNG HD 

001 

   

2070187 

79 

36 

MQ6-67300-1623 

FASTENING CLAMP D1-16X15-W1-2-EPDM WW CR 

001 

   

2070187 

84 

37 

MQ6-03216-8203 

HEX BOLT M6X16-10.9-MAN183-B1 

001 

   

2070187 

80 

38 

MQ6-03216-8404 

HEX BOLT Q186-M10X20-10.9-MAN183-B1 

002 

   

2070187 

63 

39 

080V96601-0607 

GASKET 

001 

   

2070187 

66 

40 

MQ6-15013-0411 

WASHER 8-200HV-MAN183-B1 

002 

   

2070187 

65 

41 

MQ6-02093-4407 

CYLINDER SCREW M8X20-8.8-MAN183-B1 

002 

   

2070187 

12 

42 

080V09141-5039 

HEAT PROTECTION PLATE 

001 

   

2070187 

34 

43 

080V05703-5768 

OIL INLET PIPE ND-ATL 

001 

   

2070187 

56 

44 

080V96601-0576 

Shim 

001 

   

2070187 

54 

45 

080V05701-0392 

OIL RETURN PIPE ND-ATL 

001 

   

2070187 

58 

46 

MQ6-03216-8304 

HEX BOLT M8X20-10.9-MAN183-B1 

002 

   

2070187 

32 

47 

080V90710-0371 

Shim 

001 

   

2070187 

30 

48 

080V90001-0244 

HEX BOLT M8X25 WF 

001 

   

2070187 

29 

49 

MQ6-03216-8309 

HEX BOLT M8X45-10.9-MAN183-B1 

002 

   

2070187 

27 

50 

080V09140-0063 

Bracket 

001 

   

2070187 

41 

51 

080V98150-0176 

Hollow bolt 

001 

   

2070187 

43 

52 

MQ6-56631-0106 

SEALING RING BS-14,7 X22,0 -ST/FPM1-80 

002 

   

2070187 

39 

53 

080V98103-0037 

RING UNION 

001 

   

2070187 

51 

54 

082V98103-0122 

RING UNION 

001 

   

2070187 

61 

55 

080V05701-0393 

OIL RETURN PIPE HD-ATL 

001 

   

2070187 

60 

56 

MQ6-56190-0713 

SEALING RING A18X24-CU 

001 

   

2070187 

70 

57 

080V98130-0581 

THREADED UNION 

001 

   

2070187 

59 

58 

MQ6-56631-0112 

SEALING RING BS-26,7 X34,9 -ST/FPM1-80 

002 

   

2070187 

72 

59 

080V98103-0123 

RING UNION 

001 

   

2070187 

69 

60 

MQ6-56190-0717 

SEALING RING A21X28-CU 

001 

   

2070187 

16 

61 

MQ6-01289-0266 

HEX BOLT M 8X16-8.8-C3J 

001 

   

2070187 

17 

62 

080V90710-0314 

WASHER D9/19/3 

001 

   

2070187 

24 

63 

MQ6-01289-0266 

HEX BOLT M 8X16-8.8-C3J 

001 

   

2070187 

25 

64 

080V90710-0314 

WASHER D9/19/3 

001 

   

2070187 

53 

65 

MQ6-56631-0106 

SEALING RING BS-14,7 X22,0 -ST/FPM1-80 

001 

   

2070187 

67 

66 

MQ6-02093-4407 

CYLINDER SCREW M8X20-8.8-MAN183-B1 

002 

   

2070187 

68 

67 

MQ6-15013-0411 

WASHER 8-200HV-MAN183-B1 

002 

   

2070187 

89 

68 

082V09107-0003 

clamp 

001 

   

2070187 

118 

69 

082V09107-0003 

clamp 

002 

   

2070187 

124 

70 

080V97401-0557 

CONDUCTOR HOLDER EINFACH 

002 

   

2070187 

Comments for this post are closed.